
Shaded entries are unidentified 0,125
410 Throttle connecting spindle (between carbs)Bolts 4 AUC2669 4 BA
411 Throttle connecting spindle (between carbs)Plain washers 4 AUC2673 4 BA
412 Throttle connecting spindle (between carbs)Nuts 4 AUC4612 4 BA

 For a BN2 4,576
1 Front cover for water gallery Studs for cover 3 2K 3405 1/4"
2 Front cover for water gallery Nuts for studs 3 2K 3975 1/4" BSF
3 Front cover for water gallery Spring washers 3 2K 1210 1/4"
9 front cover with oil catcher and felt Setscrews, cover to engine front plate 5 2K 6208 Hex setscrew 1/4"

10 front cover with oil catcher and felt Plain washers 5 2K 5197 oval washer 1/4"
11 front cover with oil catcher and felt Spring washers 5 2K 1210 1/4"
14 Cylinder side cover Setscrews, long 14 2K 6212 Hex setscrew 1/4"
15 Cylinder side cover Setscrew, short 1 2K 3046 Hex setscrew 1/4"
16 Cylinder side cover Fibre washers 15 2K 4974 Fiber 1/4"
17 Crankcase vent pipe with flange and clip Setscrews to side cover 2 2K 3046 Hex setscrew 1/4"
18 Crankcase vent pipe with flange and clip Spring washers 2 2K 1210 1/4"
57 Bottom cover with suction pipe Setscrews 4 2K 3060 Hex setscrew 1/4"
58 Bottom cover with suction pipe Spring washers 4 2K 5894 1/4"
63 Oil reservoir (pan) Nut for screw 1 2K 3975 1/4" BSF
64 Oil reservoir (pan) Spring washer 1 2K 5894 1/4"
87 Balance pipe Washers for studs 4 2K 1202 1/4"
88 Balance pipe Nuts for studs 4 2K 3975 1/4" BSF

113 Fan Setscrews 4 2K 3050 Hex setscrew 1/4" BSF???
114 Fan Spring washers 4 2K 5894 1/4"
115 Petrol pump Setscrews to body 2 6K 9431 Hex setscrew 1/4"
116 Petrol pump Spring washers 2 2K 5894 1/4"
136 Ignition coil Setscrews, coil to crankcase 2 2K 3046 Hex setscrew 1/4"
137 Ignition coil Spring washers 2 2K 5894 1/4"
153 Distributor with vacuum control Plain washer for screw 1 PWN 104 Standard flat washer Plain Standard washer, standard diameter1/4"
154 Distributor with vacuum control Spring washer for screw 1 2K 5894 1/4"
157 Driving spindle for distributor Spring washer 1 2K 5894 1/4"
177 Front Horn Bolts. horn to bracket 4 HNS0406 Hex screw Plain 1/4" 3/4" UNF
178 Front Horn Spring washers 4 LWN 204 Spring Washer Plain Medium weight spring washer1/4"
179 Front Horn Bolts. horn to cross member 4 HZS0405 Hex screw Zinc 1/4" 5/8" UNF
180 Front Horn Spring washers 4 LWZ 104 Spring Washer Zinc Spring washer, heavy section1/4"
198 Bulkhead Flasher unit Screw to dash 1 PMZ0408 Pan-head screw Zinc Philips 1/4" 1/2" UNF
199 Bulkhead Flasher unit Washer 1 PWZ 104 Standard flat washer Zinc Standard washer, standard diameter1/4"
200 Bulkhead Flasher unit Spring washer 1 LWZ 204 Spring Washer Zinc Medium weight spring washer1/4"
220 Change speed cover Studs 3 52K 462 Stud 1/4" UNF
221 Change speed cover Nuts for studs 3 FNZ 104 None-Lock nut Zinc Normal thickness & Strength1/4" UNF
222 Change speed cover Spring washers 3 LWZ 104 Spring Washer Zinc Spring washer, heavy section1/4"
232 Solenoid lever Bolt, lever to shaft 1 HNS0406 Hex screw Plain 1/4" 3/4" UNF
233 Solenoid lever Nut for bolt 1 FNN 104 None-Lock nut Plain Normal thickness & Strength1/4" UNF
234 Solenoid lever Spring washer 1 LWN 204 Spring Washer Plain Medium weight spring washer1/4"
241 Clutch thrust ring assembly with pins Nuts for pins 4 FNN 104 None-Lock nut Plain Normal thickness & Strength1/4" UNF
242 Rear casing with studs Studs (1 5/8" long), in casing, for overdrive body 4 7H 5834 Stud 1/4" 1 5/8" UNF
243 Rear casing with studs Studs (1 15/16" long), in front casing, for rear casing 2 7H 5833 Stud 1/4" 1 15/16" UNF
244 Rear casing with studs Nuts for studs 6 FNN 104 None-Lock nut Plain Normal thickness & Strength1/4" UNF
245 Rear casing with studs Spring washers 6 LWN 204 Spring Washer Plain Medium weight spring washer1/4"
257 Rebound rubber Setscrews to gearbox rear cover 2 HZS0405 Hex setscrew Zinc 1/4" 5/8" UNF
258 Rebound rubber Spring washers 2 LWZ 104 Spring Washer Zinc Spring washer, heavy section1/4"
276 Differential shafts Screws, shafts to hubs 2 CMZ0408 Countersunk Zinc Philips 1/4" 1/2"
290 Steering column steady clamp halves Spring washer 1 2K 5894 1/4"
291 Steering column steady clamp halves Bolt. long, for clamp 1 HBZ0422 Hex bolt Zinc 1/4" 2 3/4" UNF
327 Rebound buffers (small) Setscrews to frame 4 HZS0405 Hex setscrew Zinc 1/4" 5/8" UNF
328 Rebound buffers (small) Spring washers 4 LWN 104 Spring Washer Plain Spring washer, heavy section1/4"
329 Fulcrum pins, outer, links to swivel axles Nuts for cotters, U.N.F 2 FNN 104 None-Lock nut Plain Normal thickness & Strength1/4" UNF
330 Fulcrum pins, outer, links to swivel axles Spring washers 2 LWN 204 Spring Washer Plain Medium weight spring washer1/4"
350 Wheel cylinder assemblies Nuts, cylinders to backplates 8 52K 301 1/4"
351 Wheel cylinder assemblies Spring washers 8 2K 1210 1/4"
355 Brackets for front brake hoses Bolts, brackets to frame 2 HZS0406 Hex screw Zinc 1/4" 3/4" UNF
356 Brackets for front brake hoses Nuts for bolts 2 FNZ 104 None-Lock nut Zinc Normal thickness & Strength1/4" UNF
357 Brackets for front brake hoses Spring washers 2 LWZ 204 Spring Washer Zinc Medium weight spring washer1/4"
358 5-way connection for brake pipes, front Setscrew, 5-way connection to boss 1 HBZ0410 Hex bolt Zinc 1/4" 1 1/4" UNF
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359 5-way connection for brake pipes, front Spring washer 1 2K 5894 1/4"
365 Brake pipe, 3-way connection on rear axle to left hand brake clipSetscrew. clip to boss 1 HZS0404 Hex setscrew Zinc 1/4" 1/2" UNF
366 Brake pipe, 3-way connection on rear axle to left hand brake clipSpring washer 1 LWZ 104 Spring Washer Zinc Spring washer, heavy section1/4"
368 Rear springs Nuts for bolts 2 FNZ 104 None-Lock nut Zinc Normal thickness & Strength1/4" UNF
376 Brackets for bumpers (on body) Bolts. brackets to body 8 HZS0404 Hex screw Zinc 1/4" 1/2" UNF
377 Brackets for bumpers (on body) Nuts for bolts 8 FNZ 104 None-Lock nut Zinc Normal thickness & Strength1/4" UNF
378 Brackets for bumpers (on body) Spring washers 8 LWZ 204 Spring Washer Zinc Medium weight spring washer1/4"
379 Brackets for bumpers (on body) Washers 8 PWZ 104 Standard flat washer Zinc Standard washer, standard diameter1/4"
394 Lever for accelerator pedal shaft Clamp bolt for lever 1 HZS0408 Hex screw Zinc 1/4" 1" UNF
395 Lever for accelerator pedal shaft Nut 1 FNZ 104 None-Lock nut Zinc Normal thickness & Strength1/4" UNF
396 Lever for accelerator pedal shaft Washer 1 PWZ 104 Standard flat washer Zinc Standard washer, standard diameter1/4"
416 Clutch pedal pad Bolts, pedal pad to pedal 2 52K 2019 1/4" 1" UNF
417 Clutch pedal pad Nuts for bolts 2 52K 301 1/4" UNF
418 Clutch pedal pad Spring washers 2 2K 5894 1/4"
439 Clutch withdrawal fork Nuts 2 2K 3975 1/4" BSF
440 Clutch withdrawal fork Spring washers 2 LWN 204 Spring Washer Plain Medium weight spring washer1/4"
441 Brake pedal pad Bolts, pedal pad to pedal 2 52K 2019 1/4" 1" UNF
442 Brake pedal pad Nuts for bolts 2 52K 301 1/4" UNF
443 Brake pedal pad Spring washers 2 2K 5894 1/4"
448 Bracket for tank, L.H. Steering Bolts, tank to bracket 2 HZS0404 Hex screw Zinc 1/4" 1/2" UNF
449 Bracket for tank, L.H. Steering Nuts for bolts 2 FNZ 104 None-Lock nut Zinc Normal thickness & Strength1/4" UNF
450 Bracket for tank, L.H. Steering Spring washers 2 2K 5894 1/4"
453 Fork for cable, balance lever end Locknut for fork 1 FNZ 204 None-Lock nut Zinc Lock nut, half thickness, normal strength1/4" UNF
466 Radiator with filler cap Washers 2 PWZ 204 Standard flat washer Zinc Standard washer, large diameter1/4"
467 Radiator with filler cap Spring washers 2 LWZ 104 Spring Washer Zinc Spring washer, heavy section1/4"
468 Radiator with filler cap Bolts, radiator to top fixing brackets 2 HZS0406 Hex screw Zinc 1/4" 3/4" UNF
469 Radiator with filler cap Nuts for bolts 2 FNZ 104 None-Lock nut Zinc Normal thickness & Strength1/4" UNF
470 Radiator with filler cap Washers 2 PWZ 104 Standard flat washer Zinc Standard washer, standard diameter1/4"
471 Radiator with filler cap Spring washers 2 LWZ 204 Spring Washer Zinc Medium weight spring washer1/4"
486 Front wing assembly, L&R Screws 4 HNS0407 Hex screw Plain 1/4" 7/8" UNF
487 Front wing assembly, L&R Square nuts for cages 4 52K 323 None-Lock nut Plain 1/4" UNF
488 Front wing assembly, L&R Spring washers 4 LWN 204 Spring Washer Plain Medium weight spring washer1/4"
489 Front apron panel Screws, 1/4" x 5/8" U.N.F., panel to chassis 4 HZS0406 Hex screw Zinc 1/4" 3/4" UNF
490 Front apron panel Washers 4 PWZ 104 Standard flat washer Zinc Standard washer, standard diameter1/4"
491 Front apron panel Spring washers 4 LWN 204 Spring Washer Plain Medium weight spring washer1/4"
502 Hinge, L&R Nuts. hinge to boot lid 4 53K 1661 None-Lock nut Zinc 1/4"
503 Hinge, L&R Plain washers 4 PWZ 104 Standard flat washer Zinc Standard washer, standard diameter1/4"
512 Boot stay Screws to wheel arch panel 2 HBZ0409 Hex bolt Zinc 1/4" 1 1/8" UNF
513 Boot stay Nuts 2 FNZ 104 None-Lock nut Zinc Normal thickness & Strength1/4" UNF
514 Boot stay Spring washers 2 2K 1219 Spring washer Zinc 1/4"
515 Boot stay Plain washers, 1/4" 2 PWZ 104 Standard flat washer Zinc Standard washer, standard diameter1/4"
532 Hood toggle fastener assembly, L&R Screws, 1/4" B.S.F. 4 6K 9667 1/4" BSF
537 Hinges Screws 4 HBN0408 Hex bolt Plain 1/4" 1" UNF
538 Hinges Plain washers 4 PWN 104 Standard flat washer Plain Standard washer, standard diameter1/4"
539 Hinges Spring washers 4 2K 1210 1/4"
590 Passanger seat: Packers to seats Nuts fixed to base packers 4 14B 2876 1/4" UNF
591 Passanger seat: Packers to seats Bolts, 1" for passenger seat 4 HBZ0408 Hex bolt Zinc 1/4" 1" UNF
592 Passanger seat: Packers to seats Plain washers. small 4 PWZ 104 Standard flat washer Zinc Standard washer, standard diameter1/4"
593 Passanger seat: Packers to floor Bolts. 1.25": base, packer and washer plate to floor 6 HBZ0410 Hex bolt Zinc 1/4" 1 1/4" UNF
594 Passanger seat: Packers to floor Plain washers, small 6 PWZ 104 Standard flat washer Zinc Standard washer, standard diameter1/4"
595 Passanger seat: Packers to floor Plain washers 3 PWZ 204 Standard flat washer Zinc Standard washer, large diameter1/4"
596 Passanger seat: Packers to floor D washers 3 2K 9993 D-WASHER-for bolts 1/4"
597 Passanger seat: Packers to floor Spring washers 6 LWZ 104 Spring Washer Zinc Spring washer, heavy section1/4"
598 Passanger seat: Packers to floor Nuts 6 FNZ 104 None-Lock nut Zinc Normal thickness & Strength1/4" UNF
599 Driver Seat: seat base to slides Nuts, seat slides to seat base panels 6 FNZ 104 None-Lock nut Zinc Normal thickness & Strength1/4" UNF
600 Driver Seat: seat base to slides Plain washers 6 PWZ 204 Standard flat washer Zinc Standard washer, large diameter1/4"
601 Driver Seat: seat base to slides Spring washers 6 LWN 204 Spring Washer Plain Medium weight spring washer1/4"
602 Driver seat: slides to floor Tee nuts, fixing seats and slides to floor 6 14B 2877 Nut (tee nut) 1/4" UNF

602a Driver seat: slides to floor studbolts for teenuts 6 studbolts 1/4" 3/4 or 7/8" UNF
605 Air (fresh) valve assembly Plain washers 2 2K 1202 1/4"
634 Grab handle Plain washers 2 PWZ 204 Standard flat washer Zinc Standard washer, large diameter1/4"
635 Grab handle Spring washers 2 LWZ 204 Spring Washer Zinc Medium weight spring washer1/4"
643 Illumination lamp bracket, rear license plateNuts, bracket to rear bumper 2 FNZ 104 None-Lock nut Zinc Normal thickness & Strength1/4" UNF
644 Illumination lamp bracket, rear license plateSpring washers 2 LWN 204 Spring Washer Plain Medium weight spring washer1/4"
645 Illumination lamp bracket, rear license platePlain washers 2 PWZ 104 Standard flat washer Zinc Standard washer, standard diameter1/4"
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651 Hinge bracket, bonnet lid, L&R Screws to hinges 4 53K 2017 1/4"
652 Hinge bracket, bonnet lid, L&R Plain washers 4 PWZ 104 Standard flat washer Zinc Standard washer, standard diameter1/4"
653 Hinge bracket, bonnet lid, L&R Spring washers 4 2K 1210 1/4"
654 Hinge bracket, bonnet lid, L&R Nuts 4 FNZ 104 None-Lock nut Zinc Normal thickness & Strength1/4" UNF
667 Windscreen frame assembly Screws, screen to body 4 53K 2019 1/4"
668 Windscreen frame assembly Nuts 4 FNZ 104 None-Lock nut Zinc Normal thickness & Strength1/4" UNF
669 Windscreen frame assembly Plain washers 8 PWZ 104 Standard flat washer Zinc Standard washer, standard diameter1/4"
670 Windscreen frame assembly Spring washers 4 2K 1210 1/4"
680 Rear number plate Bolts to brackets 2 HZS0404 Hex screw Zinc 1/4" 1/2" UNF
681 Rear number plate Nuts for bolts 2 FNZ 104 None-Lock nut Zinc Normal thickness & Strength1/4" UNF
682 Rear number plate Plain washers 2 PWZ 204 Standard flat washer Zinc Standard washer, large diameter1/4"
683 Rear number plate Spring washers 2 LWZ 204 Spring Washer Zinc Medium weight spring washer1/4"
208 Body Side and blinker lamps, Stop and tail lampsWashers 12 2K 9161 PWZ 202 2/16"
209 Body Side and blinker lamps, Stop and tail lampsSpring washers 12 6K 53 2/16"
205 Body Headlamps Spring washers 8 2K 1209 3/16"
211 Body Rear reflectors Spring washers 6 2K 8232 LWZ 203 3/16"
393 Accelerator pedal with shaft, LH Steering Spring washers 3 2K 1209 Zinc 3/16"
482 Support bracket, bonnet surround, L&R Plain washers 8 6K 9695 3/16"
483 Support bracket, bonnet surround, L&R Spring washers 4 2K 1209 3/16"
498 Division panel, radiator to grille Plain Washers 6 2K 9907 3/16"
511 Spare wheel breeching staple Spring washers 2 2K 1209 3/16"
526 Hood cover retainers (on rear top panel) Spring washers 4 2K 1209 3/16"
550 Hinge pillar brackets Plain washers 4 6K 9695 3/16"
558 Fascia and instrument panel Spring washers 4 2K 1209 3/16"
561 Body side flash Nuts to wings 6 52K 325 None-Lock nut 3/16"
562 Body side flash Plain washers 6 6K 9695 3/16"
563 Body side flash Spring washers 6 2K 1209 3/16"
578 Battery access panel assembly Screws. battery access panel to axle cover panel 4 51K 2616 3/16"
579 Battery access panel assembly Nuts 4 51K 325 None-Lock nut 3/16"
580 Battery access panel assembly Plain washers 4 2K 1201 3/16"
581 Battery access panel assembly Spring washers 4 2K 1209 3/16"
657 Bonnet lock support bracket Plain washers 6 6K 9695 3/16"
658 Bonnet lock support bracket Spring washers 3 2K 1209 3/16"
661 Tension spring retainer for bonnet catch Plain washers 2 2K 1209 3/16"
247 Coupling flange Plain washer for nut 1 PWN 112 Standard flat washer Plain Standard washer, standard diameter3/4"
274 flange for propeller shaft Nut, flange to pinion 1 FNZ 612 None-Lock nut Zinc Lock nut, half thickness, high strength3/4" UNF
275 Flange for propeller shaft Washers 1 LWZ 212 Spring Washer Zinc Medium weight spring washer3/4"
303 Steering side and cross tube lever for steering boxWasher 1 PWZ 112 Standard flat washer Zinc Standard washer, standard diameter3/4"

12 Engine front plate Setscrews, front plate to crankcase 5 2K 6562 Hex setscrew 3/8"
13 Engine front plate Spring washers 5 2K 5895 LWZ 206 3/8"
22 Engine rear plate Setscrews, rear plate to crankcase 8 2K 5946 Hex setscrew 3/8"
23 Engine rear plate Spring washers 8 2K 5895 LWZ 206 3/8"
24 Engine rear plate Setscrews, rear plate to rear main bearing cap 2 2K 5289 Hex setscrew 3/8"
28 Engine front support brackets Bolts to engine front plate 4 2K 8490 3/8"
29 Engine front support brackets Nuts for bolts 4 2K 3977 Nut 20TPI 3/8" BSF
30 Engine front support brackets Spring washers 4 LWN 106 Spring Washer Plain Spring washer, heavy section3/8"
31 Engine front support brackets Setscrews, brackets to cran kcase 4 2K 3138 Hex setscrew 3/8"
32 Engine front support brackets Spring washers 4 LWN 106 Spring Washer Plain Spring washer, heavy section3/8"
38 Engine mounting bracket extensions Bolts to frame brackets 8 HZS0608 Hex screw Zinc 3/8" 1" UNF
39 Engine mounting bracket extensions Spring washers 8 LWN 106 Spring Washer Plain Spring washer, heavy section3/8"
52 Connecting rods Clamping bolts for gudgeon pins 4 2K 5681 3/8"
53 Connecting rods Spring washers 4 2K 5895 LWZ 206 3/8"
70 Valve rocket brackets without tapped hole Studs in cylinder head, short 4 2K 6349 3/8" BSF
71 Valve rocket brackets without tapped hole Studs in cylinder head. long 4 6K 776 3/8" BSF
72 Valve rocket brackets without tapped hole Plain washers for studs 8 2K 1204 3/8" BSF
73 Valve rocket brackets without tapped hole Nuts for studs 8 2K 3977 Nut 20TPI 3/8" BSF
74 Valve rocket brackets without tapped hole Spring washers 8 2K 5895 LWZ 206 3/8"
83 Cylinder head studs Studs, in cylinder head, for manifold 2 2K 3494 3/8"
84 Cylinder head studs Studs, in cylinder head, for manifold 4 2K 3496 3/8"
85 Cylinder head studs Nuts for studs, brass 6 2K 4052 3/8"
86 Cylinder head studs Washers for studs 2 2K 1204 3/8"

107 Water pump assembly Nut (plain) for stud 1 2K 3977 Nut 20TPI 3/8" BSF
108 Water pump assembly Spring washers 3 2K 5863 LWZ 206 3/8"
121 Carburetter Nuts for studs-carburetters to adaptors 4 2K 3977 Nut 20TPI 3/8" BSF
122 Carburetter Washers for studs 4 2K 1204 3/8"
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127 Adaptor for oil filter Nuts for bolts 2 2K 3977 Nut 20TPI 3/8" BSF
128 Adaptor for oil filter Washers 2 2K 1204 3/8"
129 Adaptor for oil filter Bolts, filter to adaptor 2 2K 3175 3/8"
130 Adaptor for oil filter Setscrew, long, adaptor to crankcase 1 2K 3151 Hex setscrew 3/8"
131 Adaptor for oil filter Setscrew, short, adaptor to crankcase 1 2K 3146 Hex setscrew 3/8"
132 Adaptor for oil filter Washers for setscrews 2 2K 1204 3/8"
150 Adjusting link for dynamo Nut, 3/8" B.S.F. 1 6K 281 3/8" BSF
159 Starter Nuts for bolts... 2 2K 3977 Nut 20TPI 3/8" BSF
160 Starter Spring washers 2 2K 5895 LWZ 206 3/8"
212 Propeller shaft Bolts forflange to bevel pinion flange 4 53K 1048 3/8" UNF
213 Propeller shaft Nuts. nyloc, for bolts U.N.F. 4 LNZ 206 Stiff nut or nyloc Zinc Lock nut, half thickness, normal strength3/8" UNF
214 Propeller shaft Spring washers 4 LWZ 106 Spring Washer Zinc Spring washer, heavy section3/8"
259 Engine tie rod Nuts for tie rod 4 FNZ 206 None-Lock nut Zinc Lock nut, half thickness, normal strength3/8" UNF
262 Hinge pin Nut for pin 1 FNZ 106 None-Lock nut Zinc Normal thickness & Strength3/8" UNF
263 Hinge pin Spring washer 1 LWN 106 Spring Washer Plain Spring washer, heavy section3/8"
270 Gear carrier with bearing caps Nuts for bolts 12 FNZ 106 None-Lock nut Zinc Normal thickness & Strength3/8" UNF
271 Gear carrier with bearing caps Spring washers 12 LWZ 106 Spring Washer Zinc Spring washer, heavy section3/8"
282 Brake backplate Bolts, backplates to axle 8 ATC7071 3/8"
283 Brake backplate Nuts, nyloc, for bolts 8 LNZ 206 Stiff nut or nyloc Zinc Lock nut, half thickness, normal strength3/8" UNF
286 Adjuster unit assemblies Nuts adjusters to backplates 4 FNZ 106 None-Lock nut Zinc Normal thickness & Strength3/8" UNF
287 Adjuster unit assemblies Spring washers 4 2K 5863 LWZ 206 3/8"
297 Steering box clamping and mounting bracketSpring washers 3 2K 5895 LWZ 206 3/8"
304 Steering idler assembly Setscrews to chassis frame 3 HBZ0624 Hex bolt Zinc 3/8" 3" UNF
305 Steering idler assembly Spring washers 3 2K 5895 LWZ 206 3/8"
318 Front shock absorbers Setscrews, shock absorbers to frame 8 HZS0608 Hex setscrew Zinc 3/8" 1" UNF
319 Front shock absorbers Shakeproof washers 8 LWZ 106 Spring Washer Zinc Spring washer, heavy section3/8"
320 Front shock absorbers Bolts for arms 2 HBN0620 Hex bolt Plain 3/8" 2 1/2" UNF
321 Front shock absorbers Nuts for bolts 2 FNN 106 None-Lock nut Plain Normal thickness & Strength3/8" UNF
322 Front shock absorbers Spring washers 2 LWN 106 Spring Washer Plain Spring washer, heavy section3/8"
323 Front shock absorbers Clamping bolts for arms to shaft 2 HBN0616 Hex bolt Plain 3/8" 2" UNF
324 Front shock absorbers Nuts for bolts 2 FNN 106 None-Lock nut Plain Normal thickness & Strength3/8" UNF
325 Front shock absorbers Spring washers 2 LWN 106 Spring Washer Plain Spring washer, heavy section3/8"
333 Spring seats with bumper Bolts, seats to links 4 HBZ0618 Hex bolt Zinc 3/8" 2 1/4" UNF
334 Spring seats with bumper Bolts, seats and anti-roll bar plates to links 4 HBZ0620 Hex bolt Zinc 3/8" 2 1/2" UNF
335 Spring seats with bumper Nuts for bolts 8 LNZ 106 Stiff nut or nyloc Zinc Normal thickness & Strength3/8" UNF
336 Spring seats with bumper Washers 8 PWZ 106 Standard flat washer Zinc Standard washer, standard diameter3/8"
337 Spring seats with bumper Spring washers 8 LWZ 106 Spring Washer Zinc Spring washer, heavy section3/8"
354 Flexible brake hose Nuts for hoses 3 FNZ 206 None-Lock nut Zinc Lock nut, half thickness, normal strength3/8" UNF
369 Rear spring clips Nuts, U.N.F., nyloc 8 LNZ 206 Stiff nut or nyloc Zinc Lock nut, half thickness, normal strength3/8" UNF
370 Shackle pins, bottom, U.N.F. thread Locknuts, U.N.F. 4 FNZ 206 None-Lock nut Zinc Lock nut, half thickness, normal strength3/8" UNF
371 Shackle pins, bottom, U.N.F. thread Nuts, U.N.F. 2 FNZ 106 None-Lock nut Zinc Normal thickness & Strength3/8" UNF
372 Shackle pins, bottom, U.N.F. thread Spring washers 4 LWZ 206 Spring Washer Zinc Medium weight spring washer3/8"
380 Rear shock absorber with arm and link Bolts to frame, U.N.F. 4 HZS0608 Hex screw Zinc 3/8" 1" UNF
381 Rear shock absorber with arm and link Nuts for bolts 4 FNZ 506 None-Lock nut Zinc Normal thickess, high strength3/8" UNF
382 Rear shock absorber with arm and link Spring washers 4 LWZ 106 Spring Washer Zinc Spring washer, heavy section3/8"
383 links for shock absorbers Nuts. links to arms 2 FNZ 106 None-Lock nut Zinc Normal thickness & Strength3/8" UNF
384 links for shock absorbers Spring washers 2 LWZ 106 Spring Washer Zinc Spring washer, heavy section3/8"
387 Rear axle tie rod Bolts, bracket to axle 2 HZS0607 Hex screw Zinc 3/8" 7/8" UNF
388 Rear axle tie rod Nuts for bolts 2 FNZ 106 None-Lock nut Zinc Normal thickness & Strength3/8" UNF
389 Rear axle tie rod Spring washers 2 LWZ 106 Spring Washer Zinc Spring washer, heavy section3/8"
399 Accelerator relay bellcrank lever Washer for nut 1 2K 5890 3/8"
400 Accelerator relay bellcrank lever Nut, fulcrum pin to dash 1 2K 3977 Nut 20TPI 3/8" BSF
401 Accelerator relay bellcrank lever Spring washer for nut 1 2K 5895 LWZ 206 3/8"
402 Accelerator relay bellcrank lever Plain washer 1 52K 1343 3/8"
431 Clutch housing with bushes Bolts, gearbox to rear plate 5 HBZ0610 Hex bolt Zinc 3/8" 1 1/4" UNF
433 Clutch housing with bushes Nuts for bolts 7 FNZ 106 None-Lock nut Zinc Normal thickness & Strength3/8" UNF
434 Clutch housing with bushes Spring washers 7 LWZ 206 Spring Washer Zinc Medium weight spring washer3/8"
603 Driver seat: slides to floor Plain washers 3 PWZ 106 Standard flat washer Zinc Standard washer, standard diameter3/8"
604 Driver seat: slides to floor Spring washers 6 LWZ 206 Spring Washer Zinc Medium weight spring washer3/8"
674 Spring bars, front bumper Setscrews, spring bars to frame 4 52K 1587 Hex setscrew 3/8"
675 Spring bars, front bumper Spring washers 4 LWN 106 Spring Washer Plain Spring washer, heavy section3/8"
676 Spring bars, front bumper Washers 4 PWN 104 should be PWN 106Standard flat washer Plain Standard washer, standard diameter3/8"
677 Spring bars, rear bumper Setscrews, spring bars to frame 4 52K 1587 Hex setscrew 3/8"
678 Spring bars, rear bumper Spring washers 4 LWN 106 Spring Washer Plain Spring washer, heavy section3/8"
679 Spring bars, rear bumper Washers 4 PWN 104 should be PWN 106Standard flat washer Plain Standard washer, standard diameter3/8"
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7 front cover with oil catcher and felt Plain washers 7 2K 7440 Oval 5/16"
8 front cover with oil catcher and felt Spring washers 7 2K 1211 LWZ205 5/16"

20 Crankcase vent pipe with flange and clip Spring washer 1 2K 5319 LWZ 205 5/16"
25 Engine rear plate Spring washers 2 LWN 205 Spring Washer Plain Medium weight spring washer5/16"
27 Engine rear plate Spring washers 2 2K 5319 LWZ 205 5/16"
33 Rubber mounting buffers with bolts Nuts 2 2K 3976 Nut 5/16" BSF
34 Rubber mounting buffers with bolts Spring washers 2 2K 5319 LWZ 205 5/16"
40 Camshaft Setscrews to crankcase 2 2K 3094 Hex setscrew 5/16"
41 Camshaft Spring washers 2 2K 5319 LWZ 205 5/16"
59 Oil strainer Nuts 3 2K 3976 Nut 5/16" BSF
60 Oil strainer Spring washers 3 2K 5319 LWZ 205 5/16"
77 Exhaust manifold Studs for exhaust pipe 3 2K 7708 5/16"
78 Exhaust manifold Nuts for studs 3 2K 4051 5/16"
79 Exhaust manifold Plain washers 3 PWZ 105 Standard flat washer Zinc Standard washer, standard diameter5/16"
89 Bracket for exhaust pipe Nuts for "U" bolt 2 FNZ 105 None-Lock nut Zinc Normal thickness & Strength5/16" UNF
90 Bracket for exhaust pipe Spring washers 2 LWZ 205 Spring Washer Zinc Medium weight spring washer5/16"
91 Clips for exhaust pipe and tail pipe Bolts for clips 2 HZS0506 Hex screw Zinc 5/16" 3/4" UNF
92 Clips for exhaust pipe and tail pipe Nuts for bolts 2 FNZ 105 None-Lock nut Zinc Normal thickness & Strength5/16" UNF
93 Clips for exhaust pipe and tail pipe Spring washers 2 LWZ 205 Spring Washer Zinc Medium weight spring washer5/16"
94 Clips for exhaust pipe and tail pipe Bolts for mounting 2 PMZ0510 Pan-head screw Zinc Philips 5/16" 5/8" UNF
95 Clips for exhaust pipe and tail pipe Nuts for bolts 2 FNZ 105 None-Lock nut Zinc Normal thickness & Strength5/16" UNF
96 Clips for exhaust pipe and tail pipe Spring washers 2 LWZ 205 Spring Washer Zinc Medium weight spring washer5/16"
97 Tail pipe Bolts, mountings to body 4 HZS0506 Hex screw Zinc 5/16" 3/4" UNF
98 Tail pipe Nuts for bolts 4 FNZ 105 None-Lock nut Zinc Normal thickness & Strength5/16" UNF
99 Tail pipe Spring washers 4 LWZ 205 Spring Washer Zinc Medium weight spring washer5/16"

100 Water outlet elbow Studs, pipe to cylinder head 4 2K 3450 5/16" BSF
101 Water outlet elbow Nuts for studs 4 2K 3976 Nut 5/16" BSF
102 Water outlet elbow Spring washers 4 2K 1211 LWZ205 5/16"
103 Outlet pipe (copper) with clips Nuts for studs, heater pipe dips to adaptors 2 2K 3976 Nut 5/16" BSF
104 Outlet pipe (copper) with clips Spring washers 2 2K 1211 LWZ205 5/16"
117 Blanking plate for mechanical petrol pump hole in crankcaseStuds in crankcase 2 2K 3451 5/16"
119 Blanking plate for mechanical petrol pump hole in crankcaseNuts 2 2K 3976 Nut 5/16" BSF
120 Blanking plate for mechanical petrol pump hole in crankcaseSpring washers 2 2K 1211 LWZ205 5/16"
123 Carburetter shield Setscrews-shield to manifold 2 2K 6146 Hex setscrew 5/16"
124 Carburetter shield Spring washers 2 2K 1211 LWZ205 5/16"
125 Air cleaner Setscrews, cleaners to carburetters 4 52K 2035 Hex setscrew 5/16"
126 Air cleaner Washers 4 52K 1342 PWZ 105 5/16"
133 Tachometer drive gear assembly Setscrew, short. housing to crankcase 1 2K 3100 Hex setscrew 5/16"
134 Tachometer drive gear assembly Setscrew. long, housing to crankcase 1 2K 3101 Hex setscrew 5/16"
135 Tachometer drive gear assembly Spring washers 2 2K 5319 LWZ 205 5/16"
142 Dynamo Nuts for bolts 2 6K 280 5/16"
143 Dynamo Spring washers 2 2K 5319 LWZ 205 5/16"
146 Dynamo bracket Washers 4 2K 1203 5/16"
161 Clutch assembly Screws to flywheel 6 2K 5881 5/16"
162 Clutch assembly Spring washers 6 2K 5319 LWZ 205 5/16"
215 Gearbox casing Setscrews, gearbox to clutch housing 8 HZS0510 Hex setscrew Zinc 5/16" 1 1/4" UNF
216 Gearbox casing Spring washers 8 LWZ 105 Spring Washer Zinc Spring washer, heavy section5/16"
217 Side cover Bolts, short 12 HBN0512 Hex bolt Plain 5/16" 1 1/2" UNF
218 Side cover Bolt, long 1 HBN0522 Hex bolt Plain 5/16" 2 3/4" UNF
219 Side cover Spring washers 13 LWZ 205 Spring Washer Zinc Medium weight spring washer5/16"
223 Overdrive unit with gearbox adaptor (28%) Studs in gearbox 8 51K 505 Stud 5/16" UNF
224 Overdrive unit with gearbox adaptor (28%) Nuts for studs 8 FNN 505 None-Lock nut Plain Normal thickess, high strength5/16" UNF
225 Overdrive unit with gearbox adaptor (28%) Spring washers 8 LWN 105 Spring Washer Plain Spring washer, heavy section5/16"
226 Adaptor plate, overdrive unit to gearbox Nuts for studs 2 FNN 105 None-Lock nut Plain Normal thickness & Strength5/16" UNF
227 Adaptor plate, overdrive unit to gearbox Spring washers 2 LWN 205 Spring Washer Plain Medium weight spring washer5/16"
228 Front casing assembly Studs (1/4" long) in case, for adaptor plate 4 7H 5830 Stud 5/16" 1/4" UNF
229 Front casing assembly Studs (1" long) in case, for adaptor plate 1 7H 5831 Stud 5/16" 1" UNF
230 Front casing assembly Nuts for studs 4 FNN 205 None-Lock nut Plain Lock nut, half thickness, normal strength5/16" UNF
231 Front casing assembly Spring washers 4 LWN 205 Spring Washer Plain Medium weight spring washer5/16"
235 Solenoid bracket and side cover for  casingStuds (1.75" long), in case, for bracket 2 7H 5832 Stud 5/16" 1 3/4" UNF
236 Solenoid bracket and side cover for  casingPlain washers 2 FNN 105 None-Lock nut Plain Normal thickness & Strength5/16" UNF
237 Solenoid bracket and side cover for  casingSpring washers 2 LWN 205 Spring Washer Plain Medium weight spring washer5/16"
238 Solenoid bracket and side cover for  casingSetscrews (1.75" long), bracket to case 2 7H 5853 Hex setscrew 5/16" 1 3/4" UNF
239 Solenoid bracket and side cover for  casingPlain washers 2 FNN 105 None-Lock nut Plain Normal thickness & Strength5/16" UNF
240 Solenoid bracket and side cover for  casingSpring washers 2 LWN 205 Spring Washer Plain Medium weight spring washer5/16"
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249 Speedometer pinion assembly Spring washer for screw 1 LWN 205 Spring Washer Plain Medium weight spring washer5/16"
251 BN2 Mounting bracket, L&R Setscrews, brackets to frame 6 HZS0506 Hex setscrew Zinc 5/16" 3/4" UNF
252 Mounting bracket, L&R Washers 6 PWZ 105 Standard flat washer Zinc Standard washer, standard diameter5/16"
253 Mounting bracket, L&R Spring washers 6 LWZ 205 Spring Washer Zinc Medium weight spring washer5/16"
254 Rubber mountings Nuts for mounting bolts 2 FNZ 105 None-Lock nut Zinc Normal thickness & Strength5/16" UNF
255 Rubber mountings Bolts, rubber mountings to frame 4 HZS0506 Hex screw Zinc 5/16" 3/4" UNF
256 Rubber mountings Spring washers 6 LWZ 205 Spring Washer Zinc Medium weight spring washer5/16"
284 Brake backplate Steady posts 4 7H 4461 5/16" UNF
285 Brake backplate Nuts, 5/16" U.N.F., for steady posts 4 7H 4991 5/16" UNF
293 Steering column steady clamp halves Spring washer 1 2K 5319 LWZ 205 5/16"
298 late BN2 Side cover plate Setscrews. 5/16" U.N.F. 4 7H 6434 Hex setscrew 5/16" UNF
299 Side cover plate Spring washers 4 LWZ 105 Spring Washer Zinc Spring washer, heavy section5/16"
300 End cover with adaptor Setscrews. 5/16" U.N.F. 4 7H 6434 Hex setscrew 5/16" UNF
301 End cover with adaptor Spring washers 4 LWZ 105 Spring Washer Zinc Spring washer, heavy section5/16"
306 Cover for body Setscrews, cover to body 3 HZS0506 Hex setscrew Zinc 5/16" 3/4" UNF
307 Cover for body Spring washers 3 LWZ 105 Spring Washer Zinc Spring washer, heavy section5/16"
338 Bumpers (large) with bolts Nuts for bolts 4 FNZ 105 None-Lock nut Zinc Normal thickness & Strength5/16" UNF
339 Bumpers (large) with bolts Spring washers 4 2K 5319 LWZ 205 5/16"
340 Anti-roil bar links Nuts for links 4 LNZ 305 Stiff nut or nyloc Zinc Castle nut, extra thick, normal strength5/16" UNF
342 Anti-roll bar Spring washers 4 2K 5319 LWZ 205 5/16"
360 Bracket on axle for 3-way connection Setscrew, U.N.F. bracket to axle 1 HZS0505 Hex setscrew Zinc 5/16" 5/8" UNF
361 Bracket on axle for 3-way connection Spring washer 1 LWZ 105 Spring Washer Zinc Spring washer, heavy section5/16"
362 3-way connection on rear axle for brake pipesBolt to bracket 1 HZS0506 Hex screw Zinc 5/16" 3/4" UNF
363 3-way connection on rear axle for brake pipesNut for bolt 1 FNZ 105 None-Lock nut Zinc Normal thickness & Strength5/16" UNF
364 3-way connection on rear axle for brake pipesSpring washer 1 LWZ 105 Spring Washer Zinc Spring washer, heavy section5/16"
405 Bellerank lever on carburetter shield Spring washer for stop pin 1 2K 1211 LWZ205 5/16"
406 Bellerank lever on carburetter shield Lockwasher for fulcrum and stop pins 1 2K 4945 5/16"
407 Bellerank lever on carburetter shield Plain washer 1 52K 1343 5/16"
420 Clutch pedal lever, L.H. Steering Washer 1 52K 1342 PWZ 105 5/16"
421 Clutch pedal lever, L.H. Steering Locknut for bolt 1 LNZ 305 Stiff nut or nyloc Zinc Castle nut, extra thick, normal strength5/16" UNF
422 lever, on shaft, for clutch connecting Bolt, lever to shaft 1 HBZ0514 Hex bolt Zinc 5/16" 1 3/4" UNF
423 lever, on shaft, for clutch connecting Washer for bolt 1 52K 1342 PWZ 105 5/16"
424 lever, on shaft, for clutch connecting Locknut for bolt 1 LNZ 305 Stiff nut or nyloc Zinc Castle nut, extra thick, normal strength5/16" UNF
425 Clutch connecting rod, non-adjustable Washers 2 PWZ 105 Standard flat washer Zinc Standard washer, standard diameter5/16"
428 Clutch connecting rod, adjustable Washers 2 52K 1342 PWZ 105 5/16"
429 Clutch connecting rod, adjustable Adjusting nuts 2 1B 8749 5/16"
430 Clutch connecting rod, adjustable Locknuts 2 FNZ 205 None-Lock nut Zinc Lock nut, half thickness, normal strength5/16" UNF
444 Push rod fork with extension for brake master cylinder, L.H. SteeringLocknut, fork to push rod 1 2K 3916 5/16"
445 Push rod fork with extension for brake master cylinder, L.H. SteeringWasher for clevls pin 1 52K 1342 PWZ 105 5/16"
446 Packing piece for master cylinder Setscrews, master cylinder 2 52K 1514 Hex setscrew 5/16" 2 5/16"
447 Packing piece for master cylinder Spring washers 2 2K 5319 LWZ 205 5/16"
451 Handbrake lever assembly Setscrews to body 2 1B 8895 Slotted screw 5/16" 1 1/8"
454 Fork for cable, balance lever end Washer for pin 1 PWZ 105 Standard flat washer Zinc Standard washer, standard diameter5/16"
455 Brake balance lever assembly Bolts, support to bracket on axle 2 HZS0506 Hex screw Zinc 5/16" 3/4" UNF
456 Brake balance lever assembly Nuts for bolts 2 FNZ 105 None-Lock nut Zinc Normal thickness & Strength5/16" UNF
457 Brake balance lever assembly Plain washers 2 PWZ 105 Standard flat washer Zinc Standard washer, standard diameter5/16"
458 Brake balance lever assembly Spring washers 2 LWZ 105 Spring Washer Zinc Spring washer, heavy section5/16"
464 Straps, tank to body Spring washers 2 2K 1211 LWZ205 5/16"
474 Radiator support brackets Washers 4 52K 1342 PWZ 105 5/16"
475 Radiator support brackets Spring washers 4 2K 5319 LWZ 205 5/16"
504 Hinge, L&R Nuts. hinge to body 2 53K 1662 None-Lock nut Zinc 5/16"
505 Hinge, L&R Plain washers 2 PWZ 105 Standard flat washer Zinc Standard washer, standard diameter5/16"
518 Hood assembly Nuts 6 FNZ 105 None-Lock nut Zinc Normal thickness & Strength5/16" UNF
519 Hood assembly Plain washers 6 PWZ 105 Standard flat washer Zinc Standard washer, standard diameter5/16"
520 Hood assembly Spring washers 6 LWZ 205 Spring Washer Zinc Medium weight spring washer5/16"
543 Hinges Screws, hinges to body 16 51K 1138 Countersunk screw Philips 5/16" 1"
586 Squab frame assemblies Bolts, squab frame to cushion frame 4 HZS0509 Hex screw Zinc 5/16" 1 1/8" UNF
587 Squab frame assemblies Dome nuts 4 14B 2685 Dome nut Chrome 5/16"
588 Squab frame assemblies Plain washers 12 PWZ 105 Standard flat washer Zinc Standard washer, standard diameter5/16"
589 Squab frame assemblies Plaln washers 4 PWP 105 Standard flat washer Plain Standard washer, standard diameter5/16"
625 Steering column fixing bracket Screws to retainer bracket 2 HNS0505 Hex screw Plain 5/16" 5/8" UNF
626 Steering column fixing bracket Nuts for screws 2 FNN 105 None-Lock nut Plain Normal thickness & Strength5/16" UNF
627 Steering column fixing bracket Plain washers 4 PWN 105 Standard flat washer Plain Standard washer, standard diameter5/16"
628 Steering column fixing bracket Spring washers 2 2K 1211 LWZ205 5/16"
629 Steering column fixing bracket Screws for fixing bracket. channel end cold air duct panel 2 HNS0505 Hex screw Plain 5/16" 5/8" UNF
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630 Steering column fixing bracket Nuts for screws 2 FNN 105 None-Lock nut Plain Normal thickness & Strength5/16" UNF
631 Steering column fixing bracket Plain washers 4 PWN 105 Standard flat washer Plain Standard washer, standard diameter5/16"
632 Steering column fixing bracket Spring washers 2 2K 1211 LWZ205 5/16"

35 Rubber mountings with bolts, bottom Nuts 8 2K 3978 FNZ 107 7/16"
36 Rubber mountings with bolts, bottom Lockwashers 2 2K 6106 7/16"
37 Rubber mountings with bolts, bottom Spring washers 4 2K 5896 LWZ 207 7/16"
49 Connecting rods Nuts for bolts, self-locking 8 1K 2811 Nyloc nut Plain Lock nut, high strength 7/16"
50 Connecting rods Spring washers 8 2K 5896 LWZ 207 Spring washer Plain Spring washer, heavy section7/16"
51 Connecting rods Tab washers 8 AEK 126 7/16"

109 Water pump spindle Nut for spindle 1 2K 3987 7/16"
110 Water pump spindle Spring washer 1 2K 5861 7/16"
111 Water pump spindle Washer. fibre 1 2K 4976 Fiber 7/16"
148 Mounting pillar on engine front plate Nut, 7/16" B.S.F 1 1K 3978 7/16" BSF
149 Mounting pillar on engine front plate Spring washer 1 2K 5896 LWZ 207 7/16"
265 Gear carrier with bearing caps Nuts for bolts and stud 4 FNN 107 None-Lock nut Plain Normal thickness & Strength7/16" UNF
266 Gear carrier with bearing caps Washers for nuts 4 ATC7084 7/16"
267 Gear carrier with bearing caps Spring washers 4 LWN 107 Spring Washer Plain Spring washer, heavy section7/16"
310 Steering side tube lever, L & R Bolts, U.N.F. to swivel axles, 3.5" long 2 HBZ0728 Hex bolt Zinc 7/16" 3 1/2" UNF
311 Steering side tube lever, L & R Bolts, U.N.F. to swivel axles, 3.25" long 2 HBZ0726 Hex bolt Zinc 7/16" 3 1/4" UNF
312 Steering side tube lever, L & R Nuts for bolts 4 FNZ 507 None-Lock nut Zinc Normal thickess, high strength7/16" UNF
315 Side tubes with ends Nuts for base pins, U.N.F. 4 FNZ 307 None-Lock nut Zinc Castle nut, extra thick, normal strength7/16" UNF
326 Trunnion links, upper Nuts for fulcrum pins, U.N.F. thread 2 FNN 407 None-Lock nut Plain Castle nut, normal strength 7/16" UNF
345 Front hub with studs Nuts for studs 8 FNZ 507 None-Lock nut Zinc Normal thickess, high strength7/16" UNF
346 Front hub with studs Spring washers 8 LWZ 207 Spring Washer Zinc Medium weight spring washer7/16"
373 Rear spring pins, top and front, UNF threadNuts for pins, U.N.F. 4 FNZ 107 None-Lock nut Zinc Normal thickness & Strength7/16" UNF
374 Rear spring pins, top and front, UNF threadWashers 2 PWZ 107 Standard flat washer Zinc Standard washer, standard diameter7/16"
375 Rear spring pins, top and front, UNF threadSpring washers 4 LWZ 207 Spring Washer Zinc Medium weight spring washer7/16"
385 links for shock absorbers Nuts. link pins to axle 2 FNZ 107 None-Lock nut Zinc Normal thickness & Strength7/16" UNF
386 links for shock absorbers Spring washers 2 LWZ 107 Spring Washer Zinc Spring washer, heavy section7/16"
436 Lever for clutch operating shaft Nut, U.N.F., L.H. Steering 1 FNZ 107 None-Lock nut Zinc Normal thickness & Strength7/16" UNF

67 Cylinder Head Studs, for cylinder head, in cylinder block 11 6K 41 7/8"
68 Cylinder Head Nuts for studs 11 2K 6995 7/8"
69 Cylinder Head Washers 11 2K 1205 PWN 107 7/8"

516 Boot stay Plain washers, 9/32" 2 6K 9433 9/32"
163 Bulkhead Voltage regulator Screws to dash 2 PMZ0320 Pan-head screw Zinc Philips No. 10 1 1/4" UNF
164 Bulkhead Voltage regulator Spring washer 2 LWZ 203 Spring Washer Zinc Medium weight spring washerNo. 10
167 Bulkhead Fuse block Screws to dash 2 PMZ0307 Pan-head screw Zinc Philips No. 10 7/16" UNF
168 Bulkhead Fuse block Spring washer 2 LWZ 203 Spring Washer Zinc Medium weight spring washerNo. 10
174 DASHBOARD Combined oil pressure gauge and thermomenterScrew, clip to bonnet surround 1 CMZ0307 quantity??Countersunk Zinc Philips No. 10 7/16"
175 DASHBOARD Combined oil pressure gauge and thermomenterNut for screw 1 FNZ 103 quantity??None-Lock nut Zinc Normal thickness & StrengthNo. 10 UNF
176 DASHBOARD Combined oil pressure gauge and thermomenterSpring washer 1 LWZ 203 quantity??Spring Washer Zinc Medium weight spring washerNo. 10
181 Footwell Starter solenoid switch Setscrews, solenoid switch to body 2 PMZ0308 Pan-head screw Zinc Philips No. 10 1/2" UNF
182 Footwell Starter solenoid switch Spring washers 2 LWZ 203 Spring Washer Zinc Medium weight spring washerNo. 10
185 Footwell Dipper switch Screws for dipper switch 2 PMZ0306 Pan-head screw Zinc Philips No. 10 3/8" UNF
190 Overdirve Operating solenoid on OD Setscrews to bracket 2 PMZ0308 Pan-head screw Zinc Philips No. 10 1/2" UNF
191 Overdirve Operating solenoid on OD Spring washers 2 LWZ 203 Spring Washer Zinc Medium weight spring washerNo. 10
194 Bulkhead Overdrive rotary throttle switch Screws to dash 2 PMZ0308 Pan-head screw Zinc Philips No. 10 1/2" UNF
195 Bulkhead Overdrive rotary throttle switch Spring washers 2 LWZ 203 Spring Washer Zinc Medium weight spring washerNo. 10
196 Bulkhead Relay for overdrive Screws to dash 2 PMZ0308 Pan-head screw Zinc Philips No. 10 1/2" UNF
197 Bulkhead Relay for overdrive Spring washers 2 LWZ 203 Spring Washer Zinc Medium weight spring washerNo. 10
203 Body Headlamps Screws. headlamps to body 8 53K 2556 RPZ0310 in 100-6Raised, countersunk, pointedZinc No. 10 5/8" UNF
204 Body Headlamps Nuts 8 1B 2805 No. 10 UNF
210 Body Rear reflectors Screws, mountings to body and reflector 6 PMZ0308 Pan-head screw Zinc Philips No. 10 1/2" UNF
391 Accelerator pedal with shaft, LH Steering Screws. brackets to body 3 53K 1095 Recessed countersunk head screwZinc No. 10 UNF
392 Accelerator pedal with shaft, LH Steering Nuts 3 FNZ 103 None-Lock nut Zinc Normal thickness & StrengthNo. 10 UNF
397 Control rod (U.N.F. threads), pedal shaft lever to relay leverNuts, joints to levers and rod 3 FNZ 103 None-Lock nut Zinc Normal thickness & StrengthNo. 10 UNF
398 Control rod (U.N.F. threads), pedal shaft lever to relay leverSpring washers 3 LWN 203 Spring Washer Plain Medium weight spring washerNo. 10
403 Control rod (U.N.F. threads), relay lever to bellcrank lever on carburetter shieldNuts, ball joints to levers and rod 3 FNZ 103 None-Lock nut Zinc Normal thickness & StrengthNo. 10 UNF
404 Control rod (U.N.F. threads), relay lever to bellcrank lever on carburetter shieldSpring washers 3 LWN 203 Spring Washer Plain Medium weight spring washerNo. 10
408 Control rod (U.N.F. threads), bellcrank lever on carburetter shield to throttle spindle leverNuts, ball joints to levers and rod 3 FNZ 103 None-Lock nut Zinc Normal thickness & StrengthNo. 10 UNF
409 Control rod (U.N.F. threads), bellcrank lever on carburetter shield to throttle spindle leverSpring washers 3 LWN 203 Spring Washer Plain Medium weight spring washerNo. 10
413 Overdrive rotary switch lever, top Bolt. lever to switch 1 52K 129 No. 10 UNF
414 Overdrive rotary switch lever, top Plain washer 1 PWZ 103 Standard flat washer Zinc Standard washer, standard diameterNo. 10
415 Overdrive rotary switch lever, top Nut 1 FNZ 103 None-Lock nut Zinc Normal thickness & StrengthNo. 10 UNF
459 Springs, handbrake pull-off Screws for clips 2 PMZ0306 Pan-head screw Zinc Philips No. 10 3/8" UNF
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460 Springs, handbrake pull-off Nuts for screws 2 FNZ 103 None-Lock nut Zinc Normal thickness & StrengthNo. 10 UNF
461 Springs, handbrake pull-off Spring washers 2 LWZ 203 Spring Washer Zinc Medium weight spring washerNo. 10
476 Adaptor plate, L&R bonnet surround to chassisScrews, securing plates 4 51K 2636 Pan-head screw Plain No. 10 1/2" UNF
477 Adaptor plate, L&R bonnet surround to chassisNuts 4 FNN 103 None-Lock nut Plain Normal thickness & StrengthNo. 10 UNF
478 Adaptor plate, L&R bonnet surround to chassisPlain washers 8 PWN 203 Standard flat washer Plain Standard washer, large diameterNo. 10
479 Adaptor plate, L&R bonnet surround to chassisSpring washers 4 LWN 203 Spring Washer Plain Medium weight spring washerNo. 10
480 Support bracket, bonnet surround, L&R Screws, brackets, to support channels 4 51K 2636 Pan-head screw Plain No. 10 1/2" UNF
481 Support bracket, bonnet surround, L&R Nuts 4 FNN 103 None-Lock nut Plain Normal thickness & StrengthNo. 10 UNF
492 Front apron panel Screws. No. 10. U.N.F. x 1/2", apron to cowl 2 53K 1096 Pan-head screw No. 10 1/2" UNF
493 Front apron panel Nuts 2 FNZ 103 None-Lock nut Zinc Normal thickness & StrengthNo. 10 UNF
494 Front apron panel Washers 2 PWN 103 Standard flat washer Plain Standard washer, standard diameterNo. 10
495 Front apron panel Spring washers 2 LWN 203 Spring Washer Plain Medium weight spring washerNo. 10
496 Division panel, radiator to grille Screws No. 10 U.N.F. X 1/2" 3 51K 2636 Pan-head screw No. 10 1/2" UNF
497 Division panel, radiator to grille Nuts 3 FNN 103 None-Lock nut Plain Normal thickness & StrengthNo. 10 UNF
499 Division panel, radiator to grille Spring washers 3 LWN 203 Spring Washer Plain Medium weight spring washerNo. 10
506 Spare wheel retaining block Screws to rear wheelarch 2 53K 3008 No. 10
507 Spare wheel retaining block Plain washers 2 PWZ 103 Standard flat washer Zinc Standard washer, standard diameterNo. 10
508 Spare wheel breeching staple Screws to axle cover panel 2 53K 2716 No. 10
509 Spare wheel breeching staple Nuts 2 FNZ 103 None-Lock nut Zinc Normal thickness & StrengthNo. 10 UNF
510 Spare wheel breeching staple Plain washers 2 PWZ 103 Standard flat washer Zinc Standard washer, standard diameterNo. 10
525 Hood cover retainers (on rear top panel) Plain washers 4 PWZ 103 Standard flat washer Zinc Standard washer, standard diameterNo. 10
544 Reinforcement and attachment plates Screws to "A" post 4 PMN0308 Pan-head screw Plain Philips No. 10 1/2" UNF
545 Reinforcement and attachment plates Plain washers 4 PWN 103 Standard flat washer Plain Standard washer, standard diameterNo. 10
546 Reinforcement and attachment plates Spring washers 4 LWN 203 Spring Washer Plain Medium weight spring washerNo. 10
549 Hinge pillar brackets Nuts 4 FNN 103 None-Lock nut Plain Normal thickness & StrengthNo. 10 UNF
551 Hinge pillar brackets Spring washers 4 LWN 203 Spring Washer Plain Medium weight spring washerNo. 10
556 Fascia and instrument panel Screws to facia panel fixing bracket 4 PMP0310 Pan-head screw Chrome Philips No. 10 5/8" UNF
557 Fascia and instrument panel Plain washers 4 PWZ 103 Standard flat washer Zinc Standard washer, standard diameterNo. 10
559 Fascia and instrument panel Nuts 4 FNZ 103 None-Lock nut Zinc Normal thickness & StrengthNo. 10 UNF
573 Pedal hole blanking plate Plain washers 2 PWZ 103 Standard flat washer Zinc Standard washer, standard diameterNo. 10
574 Battery access panel assembly Screws. hinges to panel 4 PMZ0306 Pan-head screw Zinc Philips No. 10 3/8" UNF
575 Battery access panel assembly Nuts 4 FNZ 103 None-Lock nut Zinc Normal thickness & StrengthNo. 10 UNF
576 Battery access panel assembly Plain washers 4 PWZ 103 Standard flat washer Zinc Standard washer, standard diameterNo. 10
577 Battery access panel assembly Spring washers 4 LWZ 203 Spring Washer Zinc Medium weight spring washerNo. 10
582 Asbestos covering, pedal box Screws for asbestos panels 14 PMZ0310 Pan-head screw Zinc Philips No. 10 5/8" UNF
583 Asbestos covering, pedal box Nuts 14 FNZ 103 None-Lock nut Zinc Normal thickness & StrengthNo. 10 UNF
585 Asbestos covering, pedal box Spring washers 14 LWN 203 Spring Washer Plain Medium weight spring washerNo. 10
607 Gauze air valve Screws. air valve to dash front panel 3 53K 2637 Pan-head screw Philips No. 10 7/16"
608 Gauze air valve Plain washers 3 6K 9695 No. 10
609 Gauze air valve Spring washers 3 2K 1209 No. 10
610 Gauze air valve Nuts 3 FNZ 103 None-Lock nut Zinc Normal thickness & StrengthNo. 10 UNF
611 Flexible hose air intake Screw, clip to wheelarch 1 PMZ0308 Pan-head screw Zinc Philips No. 10 1/2" UNF
612 Flexible hose air intake Spri ng washer 1 LWZ 203 Spring Washer Zinc Medium weight spring washerNo. 10
613 Flexible hose air intake Plain washers 1 PWZ 103 Standard flat washer Zinc Standard washer, standard diameterNo. 10
614 Flexible hose air intake Nut 1 FNZ 103 None-Lock nut Zinc Normal thickness & StrengthNo. 10 UNF
615 Cold air control bracket Screws. fixing bracket 2 PMZ0310 Pan-head screw Zinc Philips No. 10 5/8" UNF
616 Cold air control bracket Spring washers 2 LWN 203 Spring Washer Plain Medium weight spring washerNo. 10
617 Cold air control bracket Plain washers 4 PWZ 103 Standard flat washer Zinc Standard washer, standard diameterNo. 10
618 Cold air control bracket Nuts 2 FNZ 103 None-Lock nut Zinc Normal thickness & StrengthNo. 10 UNF
619 Bracket for air valve control to dash Screw to dash 1 53K 2634 Pan-head screw Zinc Philips No. 10
620 Bracket for air valve control to dash Washers 2 PWZ 103 Standard flat washer Zinc Standard washer, standard diameterNo. 10
621 Bracket for air valve control to dash Nut 1 FNZ 103 None-Lock nut Zinc Normal thickness & StrengthNo. 10 UNF
636 Blanking plates, heater tube holes Screws, securing plates 2 PMZ0307 Pan-head screw Zinc Philips No. 10 7/16" UNF
637 Blanking plates, heater tube holes Nuts 2 FNZ 103 None-Lock nut Zinc Normal thickness & StrengthNo. 10 UNF
638 Blanking plates, heater tube holes Spring washers 2 LWN 203 Spring Washer Plain Medium weight spring washerNo. 10
639 Blanking plate, dipper switch hole Screws 2 PMZ0310 Pan-head screw Zinc Philips No. 10 5/8" UNF
640 Blanking plate, dipper switch hole Nuts 2 FNZ 103 None-Lock nut Zinc Normal thickness & StrengthNo. 10 UNF
641 Blanking plate, dipper switch hole Spring washers 2 LWZ 203 Spring Washer Zinc Medium weight spring washerNo. 10
642 Blanking plate, dipper switch hole Plain washers 2 PWZ 103 Standard flat washer Zinc Standard washer, standard diameterNo. 10
647 Surround for grille Nuts, fixing grille assembly 5 FNZ 103 None-Lock nut Zinc Normal thickness & StrengthNo. 10 UNF
648 Surround for grille Spri ng washers 5 LWZ 203 Spring Washer Zinc Medium weight spring washerNo. 10
649 Surround for grille Plain washers 5 PWZ 103 Standard flat washer Zinc Standard washer, standard diameterNo. 10
655 Bonnet lock support bracket Screws, bracket to dash front panel 3 51K 2637 Pan-head screw Zinc Philips No. 10 5/8" UNF
656 Bonnet lock support bracket Nuts 3 FNN 103 None-Lock nut Plain Normal thickness & StrengthNo. 10 UNF
659 Tension spring retainer for bonnet catch Screws 2 CMZ0308 Countersunk Zinc Philips No. 10 1/2"
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660 Tension spring retainer for bonnet catch Nuts 2 FNZ 103 None-Lock nut Zinc Normal thickness & StrengthNo. 10 UNF
662 Tension spring retainer for bonnet catch Spring washers 2 PWZ 103 Standard flat washer Zinc Standard washer, standard diameterNo. 10
664 Fixing plates for leather stram (M models) Screws for fixing plates 4 RMP0306 Raised, countersunk Chrome Philips No. 10 3/8" UNF
665 Fixing plates for leather stram (M models) Nuts 4 FNZ 103 None-Lock nut Zinc Normal thickness & StrengthNo. 10 UNF
666 Fixing plates for leather stram (M models) Spring washers 4 LWZ 103 Spring Washer Zinc Spring washer, heavy sectionNo. 10
672 Lift dot fasteners in scuttle Nuts 2 FNZ 103 None-Lock nut Zinc Normal thickness & StrengthNo. 10 UNF
673 Lift dot fasteners in scuttle Plain washers 2 PWZ 103 Standard flat washer Zinc Standard washer, standard diameterNo. 10
548 Hinge pillar brackets Screws, check straps to brackets 2 RMP0308 Raised, countersunk Chrome Philips No. 11 1/2" UNF
553 Door lock strikers Screws 8 RMP0312 Raised, countersunk Chrome Philips No. 12 3/4" UNF
184 Dashboard Panel light switch Spring washers 2 LWZ 102 Spring Washer Zinc Spring washer, heavy sectionNo. 6
186 Footwell Dipper switch Spring washers 2 LWZ 302 Spring Washer Zinc Spring washer, heavy sectionNo. 6
187 Trunk Battery master switch Screws to body 2 PMZ0207 Pan-head screw Zinc Philips No. 6 7/16" UNF
188 Trunk Battery master switch Nuts 2 CNZ 102 None-Lock nut Zinc Normal thickness & StrengthNo. 6 UNF
189 Trunk Battery master switch Spring washers 2 LWZ 102 Spring Washer Zinc Spring washer, heavy sectionNo. 6
206 Body Side and blinker lamps, Stop and tail lampsScrews, side and tail lamps to body 12 53K 2655 Pan-head screw No. 6 UNF
207 Body Side and blinker lamps, Stop and tail lampsNuts for screws 12 CNZ 102 None-Lock nut Zinc Normal thickness & StrengthNo. 6 UNF
309 Steering side and cross tube lever for steering idlerWasher 1 PWZ 102 Standard flat washer Zinc Standard washer, standard diameterNo. 6
522 Webbings, hood cover Washers 4 6K 9062 Standard flat washer No. 6
606 Air (fresh) valve assembly Screw 1 2K 4145 Screw, square head slotted No. 6 5/16"
622 Ash tray Screws, fixing ash tray 2 53K 1326 Zinc No. 6
623 Ash tray Nuts 2 CNZ 102 None-Lock nut Zinc Normal thickness & StrengthNo. 6 UNF
624 Ash tray Spring washers 2 2K 1369 Spring Washer Zinc No. 6

No. Comment Part Screw/Nut/Washer Qty Part No. CommentType Finish Specification Size Length Standard
4 Studs for main bearing caps Nuts for studs, self-locking 6 1K 2812 Nyloc nut Plain Lock nut, high strength
5 Studs for main bearing caps Spring washers 6 2K 5949 Spring washer Plain Spring washer, heavy section
6 front cover with oil catcher and felt Setscrews, cover to crankcase 7 2K 3093 Hex setscrew

19 Crankcase vent pipe with flange and clip Setscrew, clip to crankcase 1 2K 3093 Hex setscrew
21 Crankcase rear cover (half) Setscrews, cover to crankcase 3 6K 502 Hex setscrew
26 Engine rear plate Setscrews for blanking off unused tapped holes in plate 2 2K 6146 Hex setscrew
42 Camshaft gear Nut for camshaft 1 2K 7681
43 Camshaft gear Lockwasher 1 1B 1219
44 Driving pulley for fan and dynamo Nut 1 1B 1061
45 Driving pulley for fan and dynamo Lockwasher 1 2H 131
46 Flywheel with starter gear Bolts to crankshaft 4 2K 6562
47 Flywheel with starter gear Lockwashers 2 2K 7552
48 Connecting rods Bolts with peg 8 1K 2808
54 Oil pump body with pin locating screw 1 1K 120
55 Oil pump body with pin Cap nut 1 1K 714
56 Oil pump body with pin Washer, fibre 1 2K 6958
61 Oil reservoir (pan) Setscrews with captive washer 20 6K 100 Hex setscrew
62 Oil reservoir (pan) Setscrew, long (5th from front of crankcase, left hand side), for oil reservoir and exhaust pipe steady bracket1 2C 1363 Hex setscrew
65 Oil reservoir (pan) Setscrew, centre rear 1 2K 8425 Hex setscrew
66 Oil reservoir (pan) Fibre washer, centre rear 1 2K 6337
75 Valve rocker cover with oil filler cap Studs 2 2K 7974
76 Valve rocker cover with oil filler cap Cap nuts 2 1B 2463
80 Carburetter adaptor Studs, carburetter to adaptor 4 2K 3499
81 Carburetter adaptor Studs, balance pipe flange to adaptor 4 2K 3403
82 Carburetter adaptor Studs, heater pipe clip to adaptor 2 2K 3446

105 Water pump assembly Studs in cylinder 3 2K 6065
106 Water pump assembly Nuts (shouldered) for studs, manifold 2 1D 105
112 Vane for spindle Nut 1 2K 4057
118 Blanking plate for mechanical petrol pump hole in crankcaseCollars for studs 2 2K 9631
138 Dynamo Nut, shaft 1 7H 5023
139 Dynamo Bolt, through fixing 2 17H 5180
140 Dynamo Bolt to bracket, front 1 2K 6563
141 Dynamo Bolt to bracket, rear 1 2K 5265
144 Dynamo bracket Studs, bracket to crankcase 4 6K 440
145 Dynamo bracket Nuts for studs 4 6K 280
147 Dynamo bracket Shakeproof washers 4 6K 441
151 Adjusting link for dynamo Washer 1 2K 9932
152 Distributor with vacuum control Setscrew, fixing plate to crankcase 1 2K 3046 Hex setscrew
155 Vacuum ignition control pipe Setscrew to cylinder head 1 2K 6146 Hex setscrew
156 Driving spindle for distributor Setscrew for bush 1 2K 3046 Hex setscrew
158 Starter Bolts, starter to gearbox 2 2C 1014
165 Bulkhead Fuse block
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166 Bulkhead Fuse block Screws, terminal 4 17H 5590
169 rear axle Battery Fixing rods, U.N.F. thread 4 1B 2906
170 rear axle Battery Washers 4 1B 2907
171 rear axle Battery Washers 4 2K 9420
172 rear axle Battery Spring washer 4 2K 2543
183 Dashboard Panel light switch Screws panel light switch to dash ... 2 6K 9588
192 Overdirve Operating solenoid on OD Special screw, plunger to lever 1 7H 5896
193 Overdirve Operating solenoid on OD Split pin for screw 1 CPS 0205
201 Frame Harness cable clip screws ??? 40 various
202 Body Headlamps Screws for rims 2 AJA5081 Chrome
246 Coupling flange Slotted nut for flange 1 7H 5889
248 Speedometer pinion assembly locking screw 1 7H 5894
250 Speedometer pinion assembly Copper washer for screw 1 17H 5834
260 Engine tie rod Washers 2 1B 8811
261 Engine tie rod Shakeproof washers 2 2K 7131
264 Gear carrier with bearing caps Bolts for bearing caps 4 ATC7083
269 Gear carrier with bearing caps bolts, in axle case, for carrier 12 ATC7125
272 Bevel pinion Bolts, crown wheel to differential case 10 ATA7043
273 Bevel pinion Lockwashers for bolts 5 ATC7109
277 Rear hubs with bolts Bolts for hub extensions (U.N.F.) 10 ATC1257
278 Rear hubs with bolts Conical locknuts, hub extensions to hubs (U.N.F.) 10 ATB7198
279 Ball journal bearings for hubs Nut for bearing, right hand thread 1 ATC1062
280 Ball journal bearings for hubs Nut for bearing, left hand thread 1 ATC7309
281 Ball journal bearings for hubs Lockwashers 2 ATC7310
288 Steering column steady clamp halves Bolt, short, for clamp 1 52K 1551
289 Steering column steady clamp halves Nut for bolt 1 52K 301
292 Steering column steady clamp halves Nut for bolt 1 52K 302
294 Steering box clamping and mounting bracketBolts to chassis frame, long 2 2K 8657
295 Steering box clamping and mounting bracketBolt to chassis frame, short 1 2K 8962
296 Steering box clamping and mounting bracketNuts for bolts 3 2K 3911
302 Steering side and cross tube lever for steering boxNut castellated, lever to shaft, 3/4" U.N.F. 1 51K 370
308 Steering side and cross tube lever for steering idlerNut castellated, lever to shaft, 3/4" U.N.F. 1 51K 370
313 Steering side tube lever, L & R Lockwashers 2 1B 4451
314 Side tubes with ends Nuts for ball pins 4 2K 3996
316 Cross tube with ends Locknut, right hand thread 1 51K 320
317 Cross tube with ends Locknut, left hand thread 1 51K 365
331 Fulcrum pins, inner links to frame Nuts for fulcrum pins 4 2K 3991
332 Fulcrum pins, inner links to frame Special washers 4 1A 4785
341 Anti-roll bar Setscrews for straps 4 52K 2036 Hex setscrew
343 Swivel axles Nuts. U.N.F. 2 51K 330
344 Swivel pins with fulcrum pin for lower links, U.N.F.Nuts castellated (top) for swivel pins, U.N.F. 2 51K 329
347 Brake backplate Setscrews to swivel axles, U.N.F. 4 1B 4454 Hex setscrew
348 Brake backplate Lockwashers 2 1B 4457
349 Steady posts Locknuts 4 7H 4991
352 Flexible brake hose Copper washers for hoses 3 3H 870
353 Flexible brake hose Shakeproof washers 3 2K 7131
367 Rear springs Toe bolts 2 2A 5006
390 Rear axle tie rod Locknuts for tie rod ends 2 53K 1393
419 Clutch pedal lever, L.H. Steering Bolt, clutch pedal to shaft 1 52K 30
426 Clutch relay lever Washer 1 1B 8806
427 Clutch relay lever Locknut 1 53K 1393
432 Clutch housing with bushes Dowel bolts 2 2K 7717
435 Clutch operating shaft, L.H. Steering Washer 1 2K 8133
437 Lever for clutch operating shaft Washer 1 1B 3321
438 Lever for clutch operating shaft Shakeproof washer 1 2K 3072
452 Handbrake cable assembly Locknut for outer cable abutment bracket 1 1B 1364
462 Straps, tank to body Nuts for "T" bolts on straps 2 2K 3916
463 Straps, tank to body "D" washers for "T" bolts 2 14B 2036
465 Radiator with filler cap Setscrews, radiator to support brackets 2 2K 3048 Hex setscrew
472 Radiator support brackets Bolts, support brackets to frame brackets 4 52K 2036
473 Radiator support brackets Nuts for bolts 4 52K 302
484 Front wing assembly, L&R Bolts. outer, to inner wings 10 14B 2025
485 Front wing assembly, L&R Spire nuts 10 6K 9817
500 Hinge, L&R Seating washers. male 2 14B 3462
501 Hinge, L&R Seating washers. female 2 14B 3463
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517 Hood assembly Screws, hood to rear quarter inner panel 6 53K 1138
521 Webbings, hood cover Screws 4 54K 3014
523 Hood cover retainers (on rear top panel) Screws to rear top panel 4 53K 2635
524 Hood cover retainers (on rear top panel) Cap washers 4 2K 9798 Cup washer
527 Hood stick retainers Woodscrews (chrome head) to hood stick 6 5C 7169
528 Hood toggle fastener assembly, L&R Screws to frame 4 54K 2557
529 Hood toggle fastener assembly, L&R Plain washers 4 6K 9562
530 Hood toggle fastener assembly, L&R Dome nuts 4 14B 1997
531 Hood toggle fastener assembly, L&R Dome nuts on toggle fasteners 4 14B 5683
533 Hood toggle fastener assembly, L&R Washers 4 54K 3177
534 to B.5000 Hinges Screws. 1" long 12 51K 1228 1"
535 Hinges Screws. 3/4" long 4 51K 1226 3/4"
536 Hinges Screws 20 51K 1223
540 B.5001 on Hinges Brass washers 16 2K 9020
541 Hinges Screws. 1" long 8 51K 1138 1"
542 Hinges Screws. 3/4" long 8 51K 1136 3/4"
547 Hinge pillar brackets Screws. brackets to hinge pillars 4 51K 1097
552 Door lock, L&R Screws for lock catch plates 2 54K 3014
554 Securing strip for door to scuttle seal Screws. self-tapping 14 6K 9713
555 Securing strip for door to scuttle seal Screws. attachment brackets to hinge pillars 6 PTZ 803
560 Cockpit moulding Screws fixing mouldings 22 6K 9924
564 Shut pillar face cover plate (aluminum) Screws fixing cover plates 12 6K 9671
565 Sill panel cover plate (aluminum) Screws fixing cover plates 12 6K 9671
566 Gearbox cover assembly Screw, securing oil filler plate 1 54K 2777
567 Gearbox cover extension panel Screw, gearbox cover to floor 8 PTZ 806
568 Gearbox cover extension panel Screws, gearbox cover to extension panel 3 PTZ 308
569 Gearbox cover extension panel Screws, gearbox cover extension panel to pedal box 6 RTZ 806
570 Steering column blanking plates Screws 16 53K 2992
571 Steering column blanking plates Plain washers 16 53K 3157 Flat washer Large washer
572 Pedal hole blanking plate Screws to floor 2 53K 2635
584 Asbestos covering, pedal box Plain washers 14 53K 3151
633 Grab handle Nuts. securing handle 2 52K 301
646 Surround for grille Self tapping screws, radiator grille to surround 12 PTZ 602
650 Surround for grille U type claw washers 5 14B 4570
663 Prop rod retainer bracket Screws to bonnet top 2 6K 9713
671 Side stanchion and front assembly, L&R Screws 8 51K 2375

From Publication AKD870
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